Report No: SSP25020136-4E

FCC ID: 2A4K9-T2PLUS

Test Data Appendix of Test Report

1. Duty Cycle
Condition Mode Frequency (MHz) Antenna Duty Cycle (%) Correction Factor (dB) 1/T (kHz)
NVNT a 5500 Antl 96.94 0.13 0.72
NVNT a 5600 Antl 96.87 0.14 0.72
NVNT a 5700 Antl 96.94 0.13 0.72
NVNT a 5500 Ant2 96.94 0.13 0.72
NVNT a 5600 Ant2 96.87 0.14 0.72
NVNT a 5700 Ant2 96.87 0.14 0.72
NVNT n20 5500 Antl 96.65 0.15 0.77
NVNT n20 5600 Antl 96.73 0.14 0.77
NVNT n20 5700 Antl 96.65 0.15 0.77
NVNT n20 5500 Ant2 96.73 0.14 0.77
NVNT n20 5600 Ant2 96.73 0.14 0.77
NVNT n20 5700 Ant2 96.65 0.15 0.77
NVNT n40 5510 Antl 93.64 0.29 1.54
NVNT n40 5590 Antl 93.79 0.28 1.54
NVNT n40 5670 Antl 93.79 0.28 1.54
NVNT n40 5510 Ant2 93.79 0.28 1.54
NVNT n40 5590 Ant2 93.64 0.29 1.54
NVNT n40 5670 Ant2 93.64 0.29 1.54
NVNT ac20 5500 Antl 96.73 0.14 0.77
NVNT ac20 5600 Antl 96.73 0.14 0.77
NVNT ac20 5700 Antl 96.65 0.15 0.77
NVNT ac20 5500 Ant2 96.65 0.15 0.77
NVNT ac20 5600 Ant2 96.73 0.14 0.77
NVNT ac20 5700 Ant2 96.65 0.15 0.77
NVNT ac40 5510 Antl 93.64 0.29 1.54
NVNT ac40 5590 Antl 93.64 0.29 1.54
NVNT ac40 5670 Antl 93.64 0.29 1.54
NVNT ac40 5510 Ant2 93.79 0.28 1.54
NVNT ac40 5590 Ant2 93.64 0.29 1.54
NVNT ac40 5670 Ant2 93.64 0.29 1.54
NVNT ac80 5530 Antl 88.32 0.54 3.08
NVNT ac80 5610 Antl 88.28 0.54 3.09
NVNT ac80 5530 Ant2 88.28 0.54 3.09
NVNT ac80 5610 Ant2 88.32 0.54 3.08
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SENSE:PULSE

#Avg Type: RMS
Free Run

Ref Offset2.72 dB
Ref 20.00 dBm

peT 4
Mkr1 30.00 ps
-11.16 dBm

5.610000000 GHz

Center 5.510000000 GHz Span 0 Hz CF Step
Res BW 8 MHz #VBW 8.0 MHz Sweep 10.00 ms (10001 pts; 8.000000 MHz
Auto Man
MKR| MODE TRC| SCL X Y FUNCTION FUNCTION WIDTH FUNCTIONVALUE =
Y I T I I — | S
 7s00we|  Ob7dBm| | | ]
T 720us|  Ad7sdBm| | [ ] Freq Offset
I I I S B 0Hz
-
I S IR I B |
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10 [ R R R S | . Lin
@ P | ! | B
MSG STATUS

Duty Cycle NVNT ac40 5510MHz Ant2
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Report No: SSP25020136-4E

FCC ID: 2A4K9-T2PLUS

. Keysight Spectrum Analyzer - Swept SA
AC SENSE:PULSE

PNO: Fast ~—»— 1rig: Free Run
IFGain:Low #Atten: 30 dB

#Avg Type: RMS

Ref Offset 3.17 dB
Ref 20.00 dBm

Center 5.590000000 GHz

Res BW 8 MHz #VBW 8.0 MHz

peT 4 .
Mkr1 524.0 ps
9.00 dBm

5.690000000 GHz

Span 0 Hz
Sweep 10.00 ms (10001 pts; 8.000000 MHz

Man

Auto

FUNCTION WIDTH ICTION VALUE

»

Freq Offset
0 Hz

m

Scale Type

Log Lin

1

-
c

Duty Cycle NVNT ac40 5590MHz Ant2

' Keysight Spectrum Analyzer - Swept SA
0 RL RF 500 AC

Center Freq 5.670000000 GHz .

PNO: Fast ~—#— 1rig: Free Run

IFGain:Low #Atten: 30 dB

SENSE:PULSE

#Avg Type: RMS

Ref Dffset 297 dB
Ref 20.00 dBm

Center 5.670000000 GHz

Res BW 8 MHz #VBW 8.0 MHz

DET [ N
Mkr1 489.0 ps
8.156 dBm

5.670000000 GHz

Span 0 Hz
Sweep 10.00 ms (10001 pts

CF Step
8.000000 MHz
Auto Man

MKR| MODE TRC| SCL!

FUNCTION

FUNCTION WIDTH ICTION VALUE

»

Freq Offset
0 Hz

m

Scale Type

Log Lin

1

-
c

Duty Cycle NVNT ac40 5670MHz Ant2
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Report No: SSP25020136-4E

FCC ID: 2A4K9-T2PLUS

. Keysight Spectrum Analyzer - Swept SA

AC

PNO: Fast —»—
IFGain:Low

SENSE:PULSE

#Avg Type: RMS
Trig: Free Run
#Atten: 30 dB

Ref Offset2.78 dB
Ref 20.00 dBm

peT 4 .
Mkr1 117.0 ps
5.38 dBm

5.630000000 GHz

Center 5.530000000 GHz Span 0 Hz
Res BW 8 MHz #VBW 8.0 MHz Sweep 10.00 ms (10001 pts; 8.000000 MHz
Auto Man
MKR| MODE TRC| SCL X Y FUNCTION FUNCTION WIDTH FUNCTIONVALUE =
T 7Y YT I I E— |
[ ieQows|  2asdBm| | | ]
T 4msous|  2A%2dBm| | [ ] Freq Offset
I I I I B 0Hz
-
I S IR I B |
-]
e S ) Scale Type
- 1]
10 [ R R R S | . Lin
@ P | ! | B
MSG STATUS

Duty Cycle NVNT ac80 5530MHz Antl

s Keysight Spectrum Analyzer - Swept SA
0 RL RF 500 AC

Center Freq 5.610000000 GHz

PNO: Fast —»—
IFGain:Low

SENSE:PULSE

#Avg Type: RMS
Trig: Free Run
#Atten: 30 dB

Ref Dffset 3.22 dB
Ref 20.00 dBm

DET [ N
Mkr1 170.0 ps
2.18 dBm

5.610000000 GHz

Center 5.610000000 GHz Span 0 Hz CF Step
Res BW 8 MHz #VBW 8.0 MHz Sweep 10.00 ms (10001 pts; 8.000000 MHz
Auto Man
MKR| MODE TRC| SCL X Y FUNCTION FUNCTION WIDTH FUNCTION VALUE =~ =~
— SSS—
T 3430us R
I Freq Offset
I — 0Hz
I I -
I |
I —
— — Scale Type
— R
10 I I i
11 | E— -
MSG STATUS

Duty Cycle NVNT ac80 5610MHz Antl
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Report No: SSP25020136-4E

FCC ID: 2A4K9-T2PLUS

. Keysight Spectrum Analyzer - Swept SA
AC SENSE:PULSE

PNO: Fast ~—»— 1rig: Free Run
IFGain:Low #Atten: 30 dB

#Avg Type: RMS

Ref Offset2.79 dB
Ref 20.00 dBm

Center 5.530000000 GHz

Res BW 8 MHz #VBW 8.0 MHz

peT 4 .
Mkr1 128.0 ps
-16.54 dBm

5.630000000 GHz

Span 0 Hz
Sweep 10.00 ms (10001 pts; 8.000000 MHz

Man

Auto

FUNCTION

FUNCTION WIDTH ICTION VALUE

»

Freq Offset
0 Hz

m

Scale Type

Log Lin

1

-
c

Duty Cycle NVNT ac80 5530MHz Ant2

' Keysight Spectrum Analyzer - Swept SA
0 RL RF 500 AC

Center Freq 5.610000000 GHz .

PNO: Fast ~—#— 1rig: Free Run

IFGain:Low #Atten: 30 dB

SENSE:PULSE

#Avg Type: RMS

Ref Dffset 3.19 dB
Ref 20.00 dBm

Center 5.610000000 GHz

Res BW 8 MHz #VBW 8.0 MHz

DET [ N
Mkr1 56.00 ps
4.52 dBm

5.610000000 GHz

Span 0 Hz
Sweep 10.00 ms (10001 pts

CF Step
8.000000 MHz
Auto Man

MKR| MODE TRC| SCL!

FUNCTION WIDTH ICTION VALUE

»

Freq Offset
0 Hz

m

Scale Type

Log Lin

1

-
c

Duty Cycle NVNT ac80 5610MHz Ant2
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Report No: SSP25020136-4E

FCC ID: 2A4K9-T2PLUS

2. Maximum Conducted Output Power

Condition | Mode Frequency Antenna Conducted Power Duty Factor Total Power Limit Verdict
(MHz) (dBm) (dB) (dBm) (dBm)
NVNT a 5500 Antl 10.45 0.13 10.58 24 Pass
NVNT a 5600 Antl 11.28 0.14 11.42 24 Pass
NVNT a 5700 Antl 10.02 0.13 10.15 24 Pass
NVNT a 5500 Ant2 10.9 0.13 11.03 24 Pass
NVNT a 5600 Ant2 11.69 0.14 11.83 24 Pass
NVNT a 5700 Ant2 10.57 0.14 10.71 24 Pass
NVNT n20 5500 Antl 9.36 0.15 9.51 24 Pass
NVNT n20 5600 Antl 10.24 0.14 10.38 24 Pass
NVNT n20 5700 Antl 9.12 0.15 9.27 24 Pass
NVNT n20 5500 Ant2 9.62 0.14 9.76 24 Pass
NVNT n20 5600 Ant2 10.52 0.14 10.66 24 Pass
NVNT n20 5700 Ant2 9.38 0.15 9.53 24 Pass
NVNT n20 5500 MIMO - - 12.65 24 Pass
NVNT n20 5600 MIMO - - 13.53 24 Pass
NVNT n20 5700 MIMO - - 12.41 24 Pass
NVNT n40 5510 Antl 9.37 0.29 9.66 24 Pass
NVNT n40 5590 Antl 10.12 0.28 10.4 24 Pass
NVNT n40 5670 Antl 9.17 0.28 9.45 24 Pass
NVNT n40 5510 Ant2 9.51 0.28 9.79 24 Pass
NVNT n40 5590 Ant2 10.57 0.29 10.86 24 Pass
NVNT n40 5670 Ant2 9.97 0.29 10.26 24 Pass
NVNT n40 5510 MIMO - - 12.74 24 Pass
NVNT n40 5590 MIMO - - 13.65 24 Pass
NVNT n40 5670 MIMO - - 12.88 24 Pass
NVNT ac20 5500 Antl 9.43 0.14 9.57 24 Pass
NVNT ac20 5600 Antl 10.28 0.14 10.42 24 Pass
NVNT ac20 5700 Antl 9.1 0.15 9.25 24 Pass
NVNT ac20 5500 Ant2 9.56 0.15 9.71 24 Pass
NVNT ac20 5600 Ant2 10.5 0.14 10.64 24 Pass
NVNT ac20 5700 Ant2 9.4 0.15 9.55 24 Pass
NVNT ac20 5500 MIMO - - 12.65 24 Pass
NVNT ac20 5600 MIMO - - 13.54 24 Pass
NVNT ac20 5700 MIMO - - 12.41 24 Pass
NVNT ac40 5510 Antl 9.3 0.29 9.59 24 Pass
NVNT ac40 5590 Antl 10.13 0.29 10.42 24 Pass
NVNT ac40 5670 Antl 9.11 0.29 9.4 24 Pass
NVNT ac40 5510 Ant2 9.52 0.28 9.8 24 Pass
NVNT ac40 5590 Ant2 10.73 0.29 11.02 24 Pass
NVNT ac40 5670 Ant2 10.05 0.29 10.34 24 Pass
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Report No: SSP25020136-4E FCC ID: 2A4K9-T2PLUS

NVNT ac40 5510 MIMO - - 12.71 24 Pass
NVNT ac40 5590 MIMO - - 13.74 24 Pass
NVNT ac40 5670 MIMO - - 12.91 24 Pass
NVNT ac80 5530 Antl 10.13 0.54 10.67 24 Pass
NVNT ac80 5610 Antl 10.59 0.54 11.13 24 Pass
NVNT ac80 5530 Ant2 10.39 0.54 10.93 24 Pass
NVNT ac80 5610 Ant2 11.14 0.54 11.68 24 Pass
NVNT ac80 5530 MIMO - - 13.81 24 Pass
NVNT ac80 5610 MIMO - - 14.42 24 Pass

Note 1: Total power=Conducted power + Duty factor; MIMO Power=ANT1 Power+ANT2 Power
Note 2: Note 2: Antenna Gain: ANT1: 2.34dBi, ANT2: 2.11dBi, Sum: 5.35dBi.
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Report No: SSP25020136-4E

FCC ID: 2A4K9-T2PLUS

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.500000000 GHz

#IFGain:Low

-

[11:56:44 AM Apr15, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6§.500000000 GHz
Avg|Hold: 100/100

Frequency

Trig: Free Run

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.67 dB
Ref 22.67 dBm

Center 5.5 GHz
#Res BW 1 MHz

Channel Power

10.45 dBm /20 MHz

Center Freq
5.500000000 GHz

CF Step
4.000000 MHz
Man

#/BW 3 MHz
Auto

Power Spectral Density

-62.56 dBm /Hz

STATUS.

Power NVNT a 5500MHz Antl

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

Center Freq 5.600000000 GHz

#IFGain:Low

. Trig: Free Run

[12:08:01 PM Apr15, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: §.600000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 3.22 dB
Ref 23.22 dBm

Center 5.6 GHz
#Res BW 1 MHz

Channel Power

11.28 dBm /20 MHz

Center Freq
5.600000000 GHz

#VBW 3 MHz

Power Spectral Density

-61.73 dBm /Hz

Freq Offset
0 Hz

STATUS.

Power NVNT a 5600MHz Antl
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Report No: SSP25020136-4E

FCC ID: 2A4K9-T2PLUS

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.700000000 GHz

#IFGain:Low

-

[12:12:17 PM Apr15, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6§.700000000 GHz
Avg|Hold: 100/100

Frequency

Trig: Free Run

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.87 dB
Ref 22.87 dBm

Center 5.7 GHz
#Res BW 1 MHz

Channel Power

10.02 dBm /20 MHz

Center Freq
5.700000000 GHz

CF Step
4.000000 MHz
Man

#/BW 3 MHz
Auto

Power Spectral Density

-62.99 dBm /Hz

STATUS.

Power NVNT a 5700MHz Antl

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

Center Freq 5.500000000 GHz

#IFGain:Low

. Trig: Free Run

[12:04:55 PM Apr15, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6§.500000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.69 dB
Ref 22.69 dBm

Center 5.5 GHz
#Res BW 1 MHz

Channel Power

10.90 dBm /20 MHz

Center Freq
5.500000000 GHz

#VBW 3 MHz

Power Spectral Density

-62.11 dBm /Hz

Freq Offset
0 Hz

STATUS.

Power NVNT a 5500MHz Ant2
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Report No: SSP25020136-4E

FCC ID: 2A4K9-T2PLUS

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.600000000 GHz

#IFGain:Low

-

[12:09:32 PM Apr15, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: §.600000000 GHz
Avg|Hold: 100/100

Frequency

Trig: Free Run

#Atten: 30 dB Radio Device: BTS

Ref Offset 3.19 dB
Ref 23.19 dBm

Center 5.6 GHz
#Res BW 1 MHz

Channel Power

11.69 dBm /20 MHz

Center Freq
5.600000000 GHz

CF Step
4.000000 MHz
Man

#/BW 3 MHz
Auto

Power Spectral Density

-61.32 dBm /Hz

STATUS.

Power NVNT a 5600MHz Ant2

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

Center Freq 5.700000000 GHz

#IFGain:Low

. Trig: Free Run

[12:13:55 PM Apr15, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6§.700000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.91 dB
Ref 22.91 dBm

Center 5.7 GHz
#Res BW 1 MHz

Channel Power

10.57 dBm /20 MHz

Center Freq
5.700000000 GHz

#VBW 3 MHz

Power Spectral Density

-62.44 dBm /Hz

Freq Offset
0 Hz

STATUS.

Power NVNT a 5700MHz Ant2
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Report No: SSP25020136-4E

FCC ID: 2A4K9-T2PLUS

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.500000000 GHz

#IFGain:Low

-

[12:17:58 PM Apr15, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6§.500000000 GHz
Avg|Hold: 100/100

Frequency

Trig: Free Run

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.67 dB
Ref 22.67 dBm

Center 5.5 GHz
#Res BW 1 MHz

Channel Power

9.36 dBm /20 MHz

Center Freq
5.500000000 GHz

CF Step
4.000000 MHz
Man

#/BW 3 MHz
Auto

Power Spectral Density

-63.65 dBm /Hz

STATUS.

Power NVNT n20 5500MHz Antl

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

Center Freq 5.600000000 GHz

#IFGain:Low

. Trig: Free Run

[12:27:23 PM Apr15, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: §.600000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 3.22 dB
Ref 23.22 dBm

Center 5.6 GHz
#Res BW 1 MHz

Channel Power

10.24 dBm /20 MHz

Center Freq
5.600000000 GHz

#VBW 3 MHz

Power Spectral Density

-62.77 dBm /Hz

Freq Offset
0 Hz

STATUS.

Power NVNT n20 5600MHz Antl
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FCC ID: 2A4K9-T2PLUS

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.700000000 GHz

#IFGain:Low

-

[12:35:18 PM Apr15, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6§.700000000 GHz
Avg|Hold: 100/100

Frequency

Trig: Free Run

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.87 dB
Ref 22.87 dBm

Center 5.7 GHz
#Res BW 1 MHz

Channel Power

9.12 dBm /20 MHz

Center Freq
5.700000000 GHz

CF Step
4.000000 MHz
Man

#/BW 3 MHz
Auto

Power Spectral Density

-63.89 dBm /Hz

STATUS.

Power NVNT n20 5700MHz Antl

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

Center Freq 5.500000000 GHz

#IFGain:Low

. Trig: Free Run

[12:22:00 PM Apr15, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6§.500000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.69 dB
Ref 22.69 dBm

Center 5.5 GHz
#Res BW 1 MHz

Channel Power

9.62 dBm /20 MHz

Center Freq
5.500000000 GHz

#VBW 3 MHz

Power Spectral Density

-63.39 dBm /Hz

Freq Offset
0 Hz

STATUS.

Power NVNT n20 5500MHz Ant2
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Report No: SSP25020136-4E

FCC ID: 2A4K9-T2PLUS

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.600000000 GHz

#IFGain:Low

-

[12:30:30 PM Apr15, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: §.600000000 GHz
Avg|Hold: 100/100

Frequency

Trig: Free Run

#Atten: 30 dB Radio Device: BTS

Ref Offset 3.19 dB
Ref 23.19 dBm

Center 5.6 GHz
#Res BW 1 MHz

Channel Power

10.52 dBm /20 MHz

Center Freq
5.600000000 GHz

CF Step
4.000000 MHz
Man

#/BW 3 MHz
Auto

Power Spectral Density

-62.49 dBm /Hz

STATUS.

Power NVNT n20 5600MHz Ant2

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

Center Freq 5.700000000 GHz

#IFGain:Low

. Trig: Free Run

[12:38:31 PM Apr15, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6§.700000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.91 dB
Ref 22.91 dBm

Center 5.7 GHz
#Res BW 1 MHz

Channel Power

9.38 dBm /20 MHz

Center Freq
5.700000000 GHz

#VBW 3 MHz

Power Spectral Density

-63.63 dBm /Hz

Freq Offset
0 Hz

STATUS.

Power NVNT n20 5700MHz Ant2
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FCC ID: 2A4K9-T2PLUS

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.510000000 GHz

#IFGain:Low

-

[12:44:55 PM Apr15, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6§.510000000 GHz
Avg|Hold: 100/100

Frequency

Trig: Free Run

#Atten: 30 dB Radio Device: BTS

Ref Offset2.7 dB
Ref 22.70 dBm

Center 5.51 GHz
#Res BW 1 MHz

Channel Power

9.37 dBm /40 MHz

Center Freq
5.510000000 GHz

CF Step
8.000000 MHz
Man

#/BW 3 MHz
Auto

Power Spectral Density

-66.65 dBm /Hz

STATUS.

Power NVNT n40 5510MHz Antl

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

Center Freq 5.590000000 GHz

#IFGain:Low

. Trig: Free Run

[12:52:39 PM Apr15, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 5§.590000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 3.2 dB
Ref 23.20 dBm

Center 5.59 GHz
#Res BW 1 MHz

Channel Power

10.12 dBm /40 MHz

Center Freq
5.590000000 GHz

#VBW 3 MHz

Power Spectral Density

-65.90 dBm /Hz

Freq Offset
0 Hz

STATUS.

Power NVNT n40 5590MHz Antl
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Report No: SSP25020136-4E

FCC ID: 2A4K9-T2PLUS

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.670000000 GHz

#IFGain:Low

-

[02:48:26 PM Apr15, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 5§.670000000 GHz
Avg|Hold: 100/100

Frequency

Trig: Free Run

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.94 dB
Ref 22.94 dBm

Center 5.67 GHz
#Res BW 1 MHz

Channel Power

9.17 dBm /40 MHz

Center Freq
5.670000000 GHz

CF Step
8.000000 MHz
Man

#/BW 3 MHz
Auto

Power Spectral Density

-66.85 dBm /Hz

STATUS.

Power NVNT n40 5670MHz Antl

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

Center Freq 5.510000000 GHz

#IFGain:Low

. Trig: Free Run

[12:48:14 PM Apr15, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6§.510000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset2.72 dB
Ref 22.72 dBm

Center 5.51 GHz
#Res BW 1 MHz

Channel Power

9.51 dBm /40 MHz

Center Freq
5.510000000 GHz

#VBW 3 MHz

Power Spectral Density

-66.51 dBm /Hz

Freq Offset
0 Hz

STATUS.

Power NVNT n40 5510MHz Ant2

Page 28 of 123



Report No: SSP25020136-4E

FCC ID: 2A4K9-T2PLUS

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.590000000 GHz

#IFGain:Low

-

[12:55:58 PM Apr15, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 5§.590000000 GHz
Avg|Hold: 100/100

Frequency

Trig: Free Run

#Atten: 30 dB Radio Device: BTS

Ref Offset 3.17 dB
Ref 23.17 dBm

Center 5.59 GHz
#Res BW 1 MHz

Channel Power

10.57 dBm 1 40 MHz

Center Freq
5.590000000 GHz

CF Step
8.000000 MHz
Man

#/BW 3 MHz
Auto

Power Spectral Density

-65.45 dBm /Hz

STATUS.

Power NVNT n40 5590MHz Ant2

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

Center Freq 5.670000000 GHz

#IFGain:Low

. Trig: Free Run

[02:52:35 PM Apr15, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 5§.670000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.97 dB
Ref 22.97 dBm

Center 5.67 GHz
#Res BW 1 MHz

Channel Power

9.97 dBm /40 MHz

Center Freq
5.670000000 GHz

#VBW 3 MHz

Power Spectral Density

-66.05 dBm /Hz

Freq Offset
0 Hz

STATUS.

Power NVNT n40 5670MHz Ant2

Page 29 of 123



Report No: SSP25020136-4E

FCC ID: 2A4K9-T2PLUS

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.500000000 GHz

#IFGain:Low

-

[12:20:06 PM Apr15, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6§.500000000 GHz
Avg|Hold: 100/100

Frequency

Trig: Free Run

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.67 dB
Ref 22.67 dBm

Center 5.5 GHz
#Res BW 1 MHz

Channel Power

9.43 dBm /20 MHz

Center Freq
5.500000000 GHz

CF Step
4.000000 MHz
Man

#/BW 3 MHz
Auto

Power Spectral Density

-63.58 dBm /Hz

STATUS.

Power NVNT ac20 5500MHz Antl

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

Center Freq 5.600000000 GHz

#IFGain:Low

. Trig: Free Run

[12:29:00 PM Apr15, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: §.600000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 3.22 dB
Ref 23.22 dBm

Center 5.6 GHz
#Res BW 1 MHz

Channel Power

10.28 dBm /20 MHz

Center Freq
5.600000000 GHz

#VBW 3 MHz

Power Spectral Density

-62.73 dBm /Hz

Freq Offset
0 Hz

STATUS.

Power NVNT ac20 5600MHz Antl
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FCC ID: 2A4K9-T2PLUS

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.700000000 GHz

#IFGain:Low

-

[12:36:54 PM Apr15, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6§.700000000 GHz
Avg|Hold: 100/100

Frequency

Trig: Free Run

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.87 dB
Ref 22.87 dBm

Center 5.7 GHz
#Res BW 1 MHz

Channel Power

9.10 dBm /20 MHz

Center Freq
5.700000000 GHz

CF Step
4.000000 MHz
Man

#/BW 3 MHz
Auto

Power Spectral Density

-63.91 dBm /Hz

STATUS.

Power NVNT ac20 5700MHz Antl

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

Center Freq 5.500000000 GHz

#IFGain:Low

. Trig: Free Run

[12:23:50 PM Apr15, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6§.500000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.69 dB
Ref 22.69 dBm

Center 5.5 GHz
#Res BW 1 MHz

Channel Power

9.56 dBm /20 MHz

Center Freq
5.500000000 GHz

#VBW 3 MHz

Power Spectral Density

-63.45 dBm /Hz

Freq Offset
0 Hz

STATUS.

Power NVNT ac20 5500MHz Ant2
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. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.600000000 GHz

#IFGain:Low

-

[12:31:59 PM Apr15, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: §.600000000 GHz
Avg|Hold: 100/100

Frequency

Trig: Free Run

#Atten: 30 dB Radio Device: BTS

Ref Offset 3.19 dB
Ref 23.19 dBm

Center 5.6 GHz
#Res BW 1 MHz

Channel Power

10.50 dBm /20 MHz

Center Freq
5.600000000 GHz

CF Step
4.000000 MHz
Man

#/BW 3 MHz
Auto

Power Spectral Density

-62.51 dBm /Hz

STATUS.

Power NVNT ac20 5600MHz Ant2

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

Center Freq 5.700000000 GHz

#IFGain:Low

. Trig: Free Run

[12:40:16 PM Apr15, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6§.700000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.91 dB
Ref 22.91 dBm

Center 5.7 GHz
#Res BW 1 MHz

Channel Power

9.40 dBm /20 MHz

Center Freq
5.700000000 GHz

#VBW 3 MHz

Power Spectral Density

-63.61 dBm /Hz

Freq Offset
0 Hz

STATUS.

Power NVNT ac20 5700MHz Ant2
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. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.510000000 GHz

#IFGain:Low

-

[12:46:35 PM Apr15, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6§.510000000 GHz
Avg|Hold: 100/100

Frequency

Trig: Free Run

#Atten: 30 dB Radio Device: BTS

Ref Offset2.7 dB
Ref 22.70 dBm

Center 5.51 GHz
#Res BW 1 MHz

Channel Power

9.30 dBm /40 MHz

Center Freq
5.510000000 GHz

CF Step
8.000000 MHz
Man

#/BW 3 MHz
Auto

Power Spectral Density

-66.72 dBm /Hz

STATUS.

Power NVNT ac40 5510MHz Antl

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

Center Freq 5.590000000 GHz

#IFGain:Low

. Trig: Free Run

[12:54:27 PM Apr15, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 5§.590000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 3.2 dB
Ref 23.20 dBm

Center 5.59 GHz
#Res BW 1 MHz

Channel Power

10.13 dBm /40 MHz

Center Freq
5.590000000 GHz

#VBW 3 MHz

Power Spectral Density

-65.89 dBm /Hz

Freq Offset
0 Hz

STATUS.

Power NVNT ac40 5590MHz Antl
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. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.670000000 GHz

#IFGain:Low

-

[02:50:44 PM Apr15, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 5§.670000000 GHz
Avg|Hold: 100/100

Frequency

Trig: Free Run

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.94 dB
Ref 22.94 dBm

Center 5.67 GHz
#Res BW 1 MHz

Channel Power

9.11 dBm /40 MHz

Center Freq
5.670000000 GHz

CF Step
8.000000 MHz
Man

#/BW 3 MHz
Auto

Power Spectral Density

-66.91 dBm /Hz

STATUS.

Power NVNT ac40 5670MHz Antl

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

Center Freq 5.510000000 GHz

#IFGain:Low

. Trig: Free Run

[12:49:58 PM Apr15, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6§.510000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset2.72 dB
Ref 22.72 dBm

Center 5.51 GHz
#Res BW 1 MHz

Channel Power

9.52 dBm /40 MHz

Center Freq
5.510000000 GHz

#VBW 3 MHz

Power Spectral Density

-66.50 dBm /Hz

Freq Offset
0 Hz

STATUS.

Power NVNT ac40 5510MHz Ant2
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. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.590000000 GHz

#IFGain:Low

-

[03:18:37 PM Apr15, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 5§.590000000 GHz
Avg|Hold: 100/100

Frequency

Trig: Free Run

#Atten: 30 dB Radio Device: BTS

Ref Offset 3.17 dB
Ref 23.17 dBm

Center 5.59 GHz
#Res BW 1 MHz

Channel Power

10.73 dBm /40 MHz

Center Freq
5.590000000 GHz

CF Step
8.000000 MHz
Man

#/BW 3 MHz
Auto

Power Spectral Density

-65.29 dBm /Hz

STATUS.

Power NVNT ac40 5590MHz Ant2

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

Center Freq 5.670000000 GHz

#IFGain:Low

. Trig: Free Run

[02:54:13 PM Apr15, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 5§.670000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.97 dB
Ref 22.97 dBm

Center 5.67 GHz
#Res BW 1 MHz

Channel Power

10.05 dBm 7 40 MHz

Center Freq
5.670000000 GHz

#VBW 3 MHz

Power Spectral Density

-65.97 dBm /Hz

Freq Offset
0 Hz

STATUS.

Power NVNT ac40 5670MHz Ant2
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. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.530000000 GHz

#IFGain:Low

-

[02:58:43 PM Apr15, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.530000000 GHz
Avg|Hold: 100/100

Frequency

Trig: Free Run

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.78 dB
Ref 22.78 dBm

Center 5.53 GHz
#Res BW 1 MHz

Channel Power

10.13 dBm /80 MHz

Center Freq
5.530000000 GHz

CF Step
16.000000 MHz
Auto Man

#VBW 3 MHz

Power Spectral Density

-68.90 dBm /Hz

STATUS.

Power NVNT ac80 5530MHz Antl

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

Center Freq 5.610000000 GHz

#IFGain:Low

. Trig: Free Run

[03:04:29 PM Apr15, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 5.610000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 3.22 dB
Ref 23.22 dBm

Center 5.61 GHz
#Res BW 1 MHz

Channel Power

10.59 dBm /80 MHz

Center Freq
5.610000000 GHz

#VBW 3 MHz

Power Spectral Density

-68.44 dBm /Hz

Freq Offset
0 Hz

STATUS.

Power NVNT ac80 5610MHz Antl
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. Keysight Spectrum Analyzer - Channel Power

[ [ntl

RF

Center Freq 5.530000000 GHz

#IFGain:Low

-

[03:00:28 PM Apr15, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.530000000 GHz
Avg|Hold: 100/100

Frequency

Trig: Free Run

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.79 dB
Ref 22.79 dBm

Center 5.53 GHz
#Res BW 1 MHz

Channel Power

10.39 dBm /80 MHz

Center Freq
5.530000000 GHz

CF Step
16.000000 MHz
Auto Man

#VBW 3 MHz

Power Spectral Density

-68.64 dBm /Hz

STATUS.

Power NVNT ac80 5530MHz Ant2

. Keysight Spectrum Analyzer - Channel Power

[ [ntl

Center Freq 5.610000000 GHz

#IFGain:Low

. Trig: Free Run

[03:06:16 PM Apr15, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 5.610000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 3.19 dB
Ref 23.19 dBm

Center 5.61 GHz
#Res BW 1 MHz

Channel Power

11.14 dBm /80 MHz

Center Freq
5.610000000 GHz

#VBW 3 MHz

Power Spectral Density

-67.89 dBm /Hz

Freq Offset
0 Hz

STATUS.

Power NVNT ac80 5610MHz Ant2
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3. -26dB Bandwidth

Condition Mode Frequency (MHz) Antenna -26 dB Bandwidth (MHz) Verdict
NVNT a 5500 Antl 20.01 Pass
NVNT a 5600 Antl 19.94 Pass
NVNT a 5700 Antl 20.00 Pass
NVNT a 5500 Ant2 19.95 Pass
NVNT a 5600 Ant2 19.96 Pass
NVNT a 5700 Ant2 20.18 Pass
NVNT n20 5500 Antl 20.08 Pass
NVNT n20 5600 Antl 20.15 Pass
NVNT n20 5700 Antl 20.27 Pass
NVNT n20 5500 Ant2 20.29 Pass
NVNT n20 5600 Ant2 20.47 Pass
NVNT n20 5700 Ant2 20.54 Pass
NVNT n40 5510 Antl 39.60 Pass
NVNT n40 5590 Antl 39.57 Pass
NVNT n40 5670 Antl 39.69 Pass
NVNT n40 5510 Ant2 39.63 Pass
NVNT n40 5590 Ant2 39.85 Pass
NVNT n40 5670 Ant2 39.36 Pass
NVNT ac20 5500 Antl 20.15 Pass
NVNT ac20 5600 Antl 20.14 Pass
NVNT ac20 5700 Antl 20.35 Pass
NVNT ac20 5500 Ant2 20.18 Pass
NVNT ac20 5600 Ant2 20.32 Pass
NVNT ac20 5700 Ant2 20.55 Pass
NVNT ac40 5510 Antl 39.57 Pass
NVNT ac40 5590 Antl 39.62 Pass
NVNT ac40 5670 Antl 39.95 Pass
NVNT ac40 5510 Ant2 39.53 Pass
NVNT ac40 5590 Ant2 39.98 Pass
NVNT ac40 5670 Ant2 39.42 Pass
NVNT ac8o 5530 Antl 79.15 Pass
NVNT ac80 5610 Antl 78.52 Pass
NVNT ac8o 5530 Ant2 79.84 Pass
NVNT ac80 5610 Ant2 81.18 Pass
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FCC ID: 2A4K9-T2PLUS

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.500000000 GHz

#IFGain:Low

-

[11:57:08 AM Apr15, 2025
Radio Std: Nene

SENSE:PULSE] [

Center Freq: 6§.500000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.67 dB
Ref 22.67 dBm

Center 5.5 GHz
#Res BW 300 kHz

Occupied Bandwidth

Mkr3 6.509991 GHZ
-24.124 dBm

Center Freq
5.500000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

#/BW 1 MHz 3.000000 MHz

Total Power 16.1 dBm

16.452 MHz

Transmit Freq Error
x dB Bandwidth

-15.985 kHz
20.01 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

-26dB Bandwidth NVNT a 5500MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.600000000 GHz

#IFGain:Low

. Trig: Free Run

[12:08:20 PM Apr15, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: §.600000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 3.22 dB
Ref 23.22 dBm

Center 5.6 GHz
#Res BW 300 kHz

Occupied Bandwidth
16.437 MHz
-21.756 kHz
19.94 MHz

Transmit Freq Error
x dB Bandwidth

Mkr3 5.609947 GHz

Center Freq
5.600000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

3.000000 MHz
Man

#VBW 1 MHz

Total Power 17.0 dBm

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

-26dB Bandwidth NVNT a 5600MHz Ant1
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FCC ID: 2A4K9-T2PLUS

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.700000000 GHz

#IFGain:Low

-

[12:12:36 PM Apr15, 2025
Radio Std: Nene

SENSE:PULSE] [

Center Freq: 6§.700000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.87 dB
Ref 22.87 dBm

Center 5.7 GHz
#Res BW 300 kHz

Occupied Bandwidth

Mkr3 6.709991 GHz
-24.558 dBm

Center Freq
5.700000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

#/BW 1 MHz 3.000000 MHz

Total Power 15.7 dBm

16.477 MHz

Transmit Freq Error
x dB Bandwidth

-7.100 kHz
20.00 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

-26dB Bandwidth NVNT a 5700MHz Ant1

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.500000000 GHz

#IFGain:Low

. Trig: Free Run

[12:05:15 PM Apr15, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6§.500000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.69 dB
Ref 22.69 dBm

Center 5.5 GHz
#Res BW 300 kHz

Occupied Bandwidth
16.580 MHz
37.042 kHz
19.95 MHz

Transmit Freq Error
x dB Bandwidth

Mkr3 6.510013 GHZ

Center Freq
5.500000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

3.000000 MHz
Man

#VBW 1 MHz

Total Power 16.4 dBm

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

-26dB Bandwidth NVNT a 5500MHz Ant2
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. Keysight Spectrum Analyzer - Occupied BW =[]
RE SENSE:PULSE I [12:09:52 PM Apr15, 2025

Center Freq 5.600000000 GHz Center Freq: §.600000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100

#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Mkr3 5.60989 GHz

Ref Offset 3.19 dB
Ref 23.19 dBm

Center Freq
5.600000000 GHz

Center 5.6 GHz Span 30 MHz CF Ste
#Res BW 300 kHz #/BW 1 MHz Sweep 1.333 ms| 3.000000 Msz

Occupied Bandwidth Total Power 17.3 dBm
16.604 MHz

Transmit Freq Error -91.455 kHz % of OBW Power 99.00 %

x dB Bandwidth 19.96 MHz x dB -26.00 dB

STATUS.

-26dB Bandwidth NVNT a 5600MHz Ant2

. Keysight Spectrum Analyzer - Occupied BW =[]
SENSE:PULSE I [12:14:14 PM Apr15, 2025

Center Freq 5.700000000 GHz Center Freq: 6§.700000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr3 6.710005 GHZ

Frequency

Ref Offset 2.91 dB
Ref 22.91 dBm

Center Freq
5.700000000 GHz

Center 5.7 GHz Span 30 MHz CF Ste
#Res BW 300 kHz #/BW 1 MHz Sweep 1.333 ms| 3.000000 Msz
Man

Occupied Bandwidth Total Power 16.1 dBm
16.633 MHz

Transmit Freq Error -83.516 kHz % of OBW Power 99.00 %

x dB Bandwidth 20.18 MHz x dB -26.00 dB

STATUS.

-26dB Bandwidth NVNT a 5700MHz Ant2
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FCC ID: 2A4K9-T2PLUS

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.500000000 GHz

#IFGain:Low

-

[12:18:18 PM Apr15, 2025
Radio Std: Nene

SENSE:PULSE] [

Center Freq: 6§.500000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.67 dB
Ref 22.67 dBm

Center 5.5 GHz
#Res BW 300 kHz

Occupied Bandwidth

Mkr3 6.510035 GHZ
-26.547 dBm

Center Freq
5.500000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

#/BW 1 MHz 3.000000 MHz

Total Power 15.3 dBm

17.548 MHz

Transmit Freq Error
x dB Bandwidth

-3.253 kHz
20.08 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

-26dB Bandwidth NVNT n20 5500MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.600000000 GHz

#IFGain:Low

. Trig: Free Run

[12:27:42 PM Apr15, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: §.600000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 3.22 dB
Ref 23.22 dBm

Center 5.6 GHz
#Res BW 300 kHz

Occupied Bandwidth
17.573 MHz
-15.289 kHz
20.15 MHz

Transmit Freq Error
x dB Bandwidth

Mkr3 6.610061 GHZ

Center Freq
5.600000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

3.000000 MHz
Man

#VBW 1 MHz

Total Power 16.3 dBm

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

-26dB Bandwidth NVNT n20 5600MHz Ant1l
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. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.700000000 GHz

#IFGain:Low

-

[12:35:37 PM Apr15, 2025
Radio Std: Nene

SENSE:PULSE] [

Center Freq: 6§.700000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.87 dB
Ref 22.87 dBm

Center 5.7 GHz
#Res BW 300 kHz

Occupied Bandwidth

Mkr3 6.710121 GHZ
-26.828 dBm

Center Freq
5.700000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

#/BW 1 MHz 3.000000 MHz

Total Power 15.1 dBm

17.559 MHz

Transmit Freq Error
x dB Bandwidth

-12.499 kHz
20.27 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

-26dB Bandwidth NVNT n20 5700MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.500000000 GHz

#IFGain:Low

. Trig: Free Run

[12:22:19 PM Apr15, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6§.500000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.69 dB
Ref 22.69 dBm

Center 5.5 GHz
#Res BW 300 kHz

Occupied Bandwidth
17.638 MHz
83.468 kHz
20.29 MHz

Transmit Freq Error
x dB Bandwidth

Mkr3 6.510228 GHZ

Center Freq
5.500000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

3.000000 MHz
Man

#VBW 1 MHz

Total Power 15.2 dBm

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

-26dB Bandwidth NVNT n20 5500MHz Ant2
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. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.600000000 GHz

#IFGain:Low

-

[12:30:49 PM Apr15, 2025
Radio Std: Nene

SENSE:PULSE] [

Center Freq: §.600000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 3.19 dB
Ref 23.19 dBm

Center 5.6 GHz
#Res BW 300 kHz

Occupied Bandwidth

Mkr3 6.610191 GHZ
-25.585 dBm

Center Freq
5.600000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

#/BW 1 MHz 3.000000 MHz

Total Power 16.2 dBm

17.640 MHz

Transmit Freq Error
x dB Bandwidth

-43.609 kHz
20.47 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

-26dB Bandwidth NVNT n20 5600MHz Ant2

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.700000000 GHz

#IFGain:Low

. Trig: Free Run

[12:38:53 PM Apr15, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6§.700000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.91 dB
Ref 22.91 dBm

Center 5.7 GHz
#Res BW 300 kHz

Occupied Bandwidth
17.690 MHz
-52.037 kHz
20.54 MHz

Transmit Freq Error
x dB Bandwidth

Mkr3 6.710216 GHZ
-26.091 dBm

Center Freq
5.700000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

3.000000 MHz
Man

#VBW 1 MHz

Total Power 15.1 dBm

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

-26dB Bandwidth NVNT n20 5700MHz Ant2
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. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.510000000 GHz

#IFGain:Low

-

[12:45:14 PM Apr 15, 2025
Radio Std: Nene

SENSE:PULSE] [

Center Freq: 6§.510000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset2.7 dB
Ref 22.70 dBm

Center 5.51 GHz
#Res BW 300 kHz

Occupied Bandwidth

Mkr3 6.529825 GHz
-28.476 dBm

Center Freq
5.510000000 GHz

Span 60 MHz

Sweep 1.333 ms| CF Step

#/BW 1 MHz 6.000000 MHz

Total Power 15.3 dBm

35.998 MHz

Transmit Freq Error
x dB Bandwidth

23.865 kHz
39.60 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

-26dB Bandwidth NVNT n40 5510MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.590000000 GHz

#IFGain:Low

. Trig: Free Run

[12:52:58 PM Apr15, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 5§.590000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 3.2 dB
Ref 23.20 dBm

Center 5.59 GHz
#Res BW 300 kHz

Occupied Bandwidth
36.013 MHz

-23.195 kHz
39.57 MHz

Transmit Freq Error
x dB Bandwidth

Mkr3 5.60976 GHz

Center Freq
5.590000000 GHz

Span 60 MHz

Sweep 1.333 ms| CF Step

6.000000 MHz
Man

#VBW 1 MHz

Total Power 16.1 dBm

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

-26dB Bandwidth NVNT n40 5590MHz Antl
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. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.670000000 GHz

#IFGain:Low

-

[02:48:45 PM Apr15, 2025
Radio Std: Nene

SENSE:PULSE] [

Center Freq: 5§.670000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.94 dB
Ref 22.94 dBm

Center 5.67 GHz
#Res BW 300 kHz

Occupied Bandwidth

Mkr3 5.689822 GHz
-26.902 dBm

Center Freq
5.670000000 GHz

Span 60 MHz

Sweep 1.333 ms| CF Step

#/BW 1 MHz 6.000000 MHz

Total Power 15.1 dBm

35.979 MHz

Transmit Freq Error
x dB Bandwidth

-24.528 kHz
39.69 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

-26dB Bandwidth NVNT n40 5670MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.510000000 GHz

#IFGain:Low

. Trig: Free Run

[12:48:35 PM Apr15, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6§.510000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset2.72 dB
Ref 22.72 dBm

Center 5.51 GHz
#Res BW 300 kHz

Occupied Bandwidth

35.817 MHz
150.53 kHz
39.63 MHz

Transmit Freq Error
x dB Bandwidth

Mkr3 6.529965 GHz

Center Freq
5.510000000 GHz

Span 60 MHz

Sweep 1.333 ms| CF Step

6.000000 MHz
Man

#VBW 1 MHz

Total Power 15.3 dBm

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

-26dB Bandwidth NVNT n40 5510MHz Ant2
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FCC ID: 2A4K9-T2PLUS

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.590000000 GHz

#IFGain:Low

-

[12:56:17 PM Apr15, 2025
Radio Std: Nene

SENSE:PULSE] [

Center Freq: 5§.590000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 3.17 dB
Ref 23.17 dBm

Center 5.59 GHz
#Res BW 300 kHz

Occupied Bandwidth

Mkr3 6.609814 GHZ
-28.595 dBm

Center Freq
5.590000000 GHz

Span 60 MHz

Sweep 1.333 ms| CF Step

#/BW 1 MHz 6.000000 MHz

Total Power 16.5 dBm

35.933 MHz

Transmit Freq Error
x dB Bandwidth

-110.04 kHz
39.85 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

-26dB Bandwidth NVNT n40 5590MHz Ant2

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.670000000 GHz

#IFGain:Low

. Trig: Free Run

[02:52:53 PM Apr15, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 5§.670000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.97 dB
Ref 22.97 dBm

Center 5.67 GHz
#Res BW 300 kHz

Occupied Bandwidth
35.748 MHz

-149.83 kHz
39.36 MHz

Transmit Freq Error
x dB Bandwidth

Mkr3 5.689532 GHz

Center Freq
5.670000000 GHz

Span 60 MHz

Sweep 1.333 ms| CF Step

6.000000 MHz
Man

#VBW 1 MHz

Total Power 15.8 dBm

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

-26dB Bandwidth NVNT n40 5670MHz Ant2
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. Keysight Spectrum Analyzer - Occupied BW =[]
RE SENSE:PULSE I [12:20:25 PM Apr15, 2025

Center Freq 5.500000000 GHz Center Freq: 6§.500000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100

#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Mkr3 6.510065 GHZ

Ref Offset 2.67 dB
Ref 22.67 dBm

Center Freq
5.500000000 GHz

Center 5.5 GHz Span 30 MHz CF Ste
#Res BW 300 kHz #/BW 1 MHz Sweep 1.333 ms| 3.000000 Msz

Occupied Bandwidth Total Power 15.3 dBm
17.561 MHz

Transmit Freq Error -9.918 kHz % of OBW Power 99.00 %

x dB Bandwidth 20.15 MHz x dB -26.00 dB

STATUS.

-26dB Bandwidth NVNT ac20 5500MHz Antl

. Keysight Spectrum Analyzer - Occupied BW =[]
SENSE:PULSE I [12:29:19 PM Apr15, 2025

Center Freq 5.600000000 GHz Center Freq: §.600000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr3 6.610048 GHz

Ref Offset 3.22 dB
Ref 23.22dB _ -25.201dBm

Frequency

Center Freq
5.600000000 GHz

Center 5.6 GHz Span 30 MHz CF Ste
#Res BW 300 kHz #/BW 1 MHz Sweep 1.333 ms| 3.000000 Msz
Man

Occupied Bandwidth Total Power 16.1 dBm
17.561 MHz

Transmit Freq Error -24.283 kHz % of OBW Power 99.00 %

x dB Bandwidth 20.14 MHz x dB -26.00 dB

STATUS.

-26dB Bandwidth NVNT ac20 5600MHz Antl
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. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.700000000 GHz

#IFGain:Low

-

[12:37:14 PM Apr15, 2025
Radio Std: Nene

SENSE:PULSE] [

Center Freq: 6§.700000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.87 dB
Ref 22.87 dBm

Center 5.7 GHz
#Res BW 300 kHz

Occupied Bandwidth

Mkr3 6.710153 GHZ
-27.707 dBm

Center Freq
5.700000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

#/BW 1 MHz 3.000000 MHz

Total Power 15.1 dBm

17.578 MHz

Transmit Freq Error
x dB Bandwidth

-21.038 kHz
20.35 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

-26dB Bandwidth NVNT ac20 5700MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.500000000 GHz

#IFGain:Low

. Trig: Free Run

[12:24:09 PM Apr15, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6§.500000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.69 dB
Ref 22.69 dBm

Center 5.5 GHz
#Res BW 300 kHz

Occupied Bandwidth
17.640 MHz
67.753 kHz
20.18 MHz

Transmit Freq Error
x dB Bandwidth

Mkr3 5.51016 GHz

Center Freq
5.500000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

3.000000 MHz
Man

#VBW 1 MHz

Total Power 15.2 dBm

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

-26dB Bandwidth NVNT ac20 5500MHz Ant2
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FCC ID: 2A4K9-T2PLUS

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.600000000 GHz

#IFGain:Low

-

[12:32:20 PM Apr15, 2025
Radio Std: Nene

SENSE:PULSE] [

Center Freq: §.600000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 3.19 dB
Ref 23.19 dBm

Center 5.6 GHz
#Res BW 300 kHz

Occupied Bandwidth

Mkr3 6.610117 GHZ
-28.168 dBm

Center Freq
5.600000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

#/BW 1 MHz 3.000000 MHz

Total Power 16.2 dBm

17.641 MHz

Transmit Freq Error
x dB Bandwidth

-42.469 kHz
20.32 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

-26dB Bandwidth NVNT ac20 5600MHz Ant2

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.700000000 GHz

#IFGain:Low

. Trig: Free Run

[12:40:36 PM Apr15, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6§.700000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.91 dB
Ref 22.91 dBm

Center 5.7 GHz
#Res BW 300 kHz

Occupied Bandwidth
17.722 MHz
-54.644 kHz
20.55 MHz

Transmit Freq Error
x dB Bandwidth

Mkr3 6.710219 GHZ

Center Freq
5.700000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

3.000000 MHz
Man

#VBW 1 MHz

Total Power 15.0 dBm

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

-26dB Bandwidth NVNT ac20 5700MHz Ant2
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. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.510000000 GHz

#IFGain:Low

-

[12:46:53 PM Apr15, 2025
Radio Std: Nene

SENSE:PULSE] [

Center Freq: 6§.510000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset2.7 dB
Ref 22.70 dBm

Center 5.51 GHz
#Res BW 300 kHz

Occupied Bandwidth

Mkr3 6.529805 GHz
-28.186 dBm

Center Freq
5.510000000 GHz

Span 60 MHz

Sweep 1.333 ms| CF Step

#/BW 1 MHz 6.000000 MHz

Total Power 15.3 dBm

36.030 MHz

Transmit Freq Error
x dB Bandwidth

19.995 kHz
39.57 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

-26dB Bandwidth NVNT ac40 5510MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.590000000 GHz

#IFGain:Low

. Trig: Free Run

[12:54:46 PM Apr15, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 5§.590000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 3.2 dB
Ref 23.20 dBm

Center 5.59 GHz
#Res BW 300 kHz

Occupied Bandwidth
36.012 MHz

-12.248 kHz
39.62 MHz

Transmit Freq Error
x dB Bandwidth

Mkr3 6.609799 GHz

Center Freq
5.590000000 GHz

Span 60 MHz

Sweep 1.333 ms| CF Step

6.000000 MHz
Man

#VBW 1 MHz

Total Power 16.2 dBm

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

-26dB Bandwidth NVNT ac40 5590MHz Antl
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FCC ID: 2A4K9-T2PLUS

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.670000000 GHz

#IFGain:Low

-

[02:51:03 PM Apr15, 2025
Radio Std: Nene

SENSE:PULSE] [

Center Freq: 5§.670000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.94 dB
Ref 22.94 dBm

Center 5.67 GHz
#Res BW 300 kHz

Occupied Bandwidth

Mkr3 5.689918 GHz
-27.804 dBm

Center Freq
5.670000000 GHz

Span 60 MHz

Sweep 1.333 ms| CF Step

#/BW 1 MHz 6.000000 MHz

Total Power 15.1 dBm

35.940 MHz

Transmit Freq Error
x dB Bandwidth

-55.084 kHz
39.95 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

-26dB Bandwidth NVNT ac40 5670MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.510000000 GHz

#IFGain:Low

. Trig: Free Run

[12:50:19 PM Apr15, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6§.510000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset2.72 dB
Ref 22.72 dBm

Center 5.51 GHz
#Res BW 300 kHz

Occupied Bandwidth

35.775 MHz
156.82 kHz
39.53 MHz

Transmit Freq Error
x dB Bandwidth

Mkr3 6.529924 GHz

Center Freq
5.510000000 GHz

Span 60 MHz

Sweep 1.333 ms| CF Step

6.000000 MHz
Man

#VBW 1 MHz

Total Power 15.4 dBm

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

-26dB Bandwidth NVNT ac40 5510MHz Ant2
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. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.590000000 GHz

#IFGain:Low

-

[12:57:53 PM Apr15, 2025
Radio Std: Nene

SENSE:PULSE] [

Center Freq: 5§.590000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 3.17 dB
Ref 23.17 dBm

Center 5.59 GHz
#Res BW 300 kHz

Occupied Bandwidth

Mkr3 5.609879 GHz
-28.934 dBm

Center Freq
5.590000000 GHz

Span 60 MHz

Sweep 1.333 ms| CF Step

#/BW 1 MHz 6.000000 MHz

Total Power 16.4 dBm

35.951 MHz

Transmit Freq Error
x dB Bandwidth

-112.05 kHz
39.98 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

-26dB Bandwidth NVNT ac40 5590MHz Ant2

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.670000000 GHz

#IFGain:Low

. Trig: Free Run

[02:54:32 PM Apr15, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 5§.670000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.97 dB
Ref 22.97 dBm

Center 5.67 GHz
#Res BW 300 kHz

Occupied Bandwidth
35.796 MHz

-132.55 kHz
39.42 MHz

Transmit Freq Error
x dB Bandwidth

Mkr3 5.689579 GHz

Center Freq
5.670000000 GHz

Span 60 MHz

Sweep 1.333 ms| CF Step

6.000000 MHz
Man

#VBW 1 MHz

Total Power 15.9 dBm

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

-26dB Bandwidth NVNT ac40 5670MHz Ant2
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FCC ID: 2A4K9-T2PLUS

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.530000000 GHz

#IFGain:Low

-

[02:59:02 PM Apr15, 2025
Radio Std: Nene

SENSE:PULSE] [

Center Freq: 6.530000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.78 dB
Ref 22.78 dBm

Center 5.53 GHz
#Res BW 300 kHz

Occupied Bandwidth

Mkr3 5.569663 GHZ
-29.014 dBm

Center Freq
5.530000000 GHz

Span 120 MHz

Sweep 1.333 ms| CF Step

#VBW 1 MHz 12.000000 MHz

Total Power 16.8 dBm

75.209 MHz

Transmit Freq Error
x dB Bandwidth

90.317 kHz
79.15 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

-26dB Bandwidth NVNT ac80 5530MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.610000000 GHz

#IFGain:Low

. Trig: Free Run

[03:04:48 PM Apr15, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 5.610000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 3.22 dB
Ref 23.22 dBm

Center 5.61 GHz
#Res BW 300 kHz

Occupied Bandwidth
75.254 MHz

-24.766 kHz
78.52 MHz

Transmit Freq Error
x dB Bandwidth

Mkr3 5.649235 GHz

Center Freq
5.610000000 GHz

Span 120 MHz

Sweep 1.333 ms| CF Step

12.000000 MHz
Man

#VBW 1 MHz

Total Power 17.1 dBm

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

-26dB Bandwidth NVNT ac80 5610MHz Antl
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FCC ID: 2A4K9-T2PLUS

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.530000000 GHz

#IFGain:Low

-

[03:00:47 PM Apr15, 2025
Radio Std: Nene

SENSE:PULSE] [

Center Freq: 6.530000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.79 dB
Ref 22.79 dBm

Center 5.53 GHz
#Res BW 300 kHz

Occupied Bandwidth

Mkr3 6.570283 GHz
-28.923 dBm

Center Freq
5.530000000 GHz

Span 120 MHz

Sweep 1.333 ms| CF Step

#VBW 1 MHz 12.000000 MHz

Total Power 16.9 dBm

74.963 MHz

Transmit Freq Error
x dB Bandwidth

363.08 kHz
79.84 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

-26dB Bandwidth NVNT ac80 5530MHz Ant2

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.610000000 GHz

#IFGain:Low

. Trig: Free Run

[03:06:34 PM Apr15, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 5.610000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 3.19 dB
Ref 23.19 dBm

Center 5.61 GHz
#Res BW 300 kHz

Occupied Bandwidth

75.816 MHz
72.076 kHz
81.18 MHz

Transmit Freq Error
x dB Bandwidth

Mkr3 5.650662 GHz
-31.356 dBm

Center Freq
5.610000000 GHz

Span 120 MHz

Sweep 1.333 ms| CF Step

12.000000 MHz
Man

#VBW 1 MHz

Total Power 17.6 dBm

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

-26dB Bandwidth NVNT ac80 5610MHz Ant2
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FCC ID: 2A4K9-T2PLUS

4. Occupied Channel Bandwidth

Condition Mode Frequency (MHz) Antenna 99% OBW (MHz)
NVNT a 5500 Antl 16.361
NVNT a 5600 Antl 16.374
NVNT a 5700 Antl 16.404
NVNT a 5500 Ant2 16.45
NVNT a 5600 Ant2 16.468
NVNT a 5700 Ant2 16.495
NVNT n20 5500 Antl 17.542
NVNT n20 5600 Antl 17.561
NVNT n20 5700 Antl 17.54
NVNT n20 5500 Ant2 17.539
NVNT n20 5600 Ant2 17.583
NVNT n20 5700 Ant2 17.592
NVNT n40 5510 Antl 36.124
NVNT n40 5590 Antl 36.089
NVNT n40 5670 Antl 36.112
NVNT n40 5510 Ant2 35.864
NVNT n40 5590 Ant2 36.009
NVNT n40 5670 Ant2 35.834
NVNT ac20 5500 Antl 17.517
NVNT ac20 5600 Antl 17.545
NVNT ac20 5700 Antl 17.566
NVNT ac20 5500 Ant2 17.532
NVNT ac20 5600 Ant2 17.573
NVNT ac20 5700 Ant2 17.608
NVNT ac40 5510 Antl 36.072
NVNT ac40 5590 Antl 36.024
NVNT ac40 5670 Antl 36.061
NVNT ac40 5510 Ant2 35.837
NVNT ac40 5590 Ant2 35.991
NVNT ac40 5670 Ant2 35.826
NVNT ac80 5530 Antl 75.282
NVNT ac80 5610 Antl 75.339
NVNT ac80 5530 Ant2 74.969
NVNT ac80 5610 Ant2 75.854
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Report No: SSP25020136-4E FCC ID: 2A4K9-T2PLUS

. Keysight Spectrum Analyzer - Occupied BW =[]
RE SENSE:PULSE I [11:56:58 AM Apr15, 2025

Center Freq 5.500000000 GHz Center Freq: 6§.500000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100

#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Mkr1 6.50375 GHz

Ref Offset 2.67 dB
Ref 22.67 dBm

5.500000000 GHz

Center 5.5 GHz Span 30 MHz CF Ste
#Res BW 200 kHz #/BW 620 kHz Sweep 1.333 ms| 3.000000 Msz

Occupied Bandwidth Total Power 15.9 dBm
16.361 MHz

Transmit Freq Error -23.385 kHz % of OBW Power 99.00 %

x dB Bandwidth 19.93 MHz x dB -26.00 dB

STATUS.

OBW NVNT a 5500MHz Ant1

. Keysight Spectrum Analyzer - Occupied BW =[]
SENSE:PULSE I [12:08:10 PM Apr15, 2025

Center Freq 5.600000000 GHz Center Freq: §.600000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr1 6.598737 GHZ

Frequency

Ref Offset 3.22 dB
Ref 23.22 dBm

5.600000000 GHz

Center 5.6 GHz Span 30 MHz CF Ste
#Res BW 200 kHz #/BW 620 kHz Sweep 1.333 ms| 3.000000 Msz
Man

Occupied Bandwidth Total Power 16.8 dBm
16.374 MHz

Transmit Freq Error -13.209 kHz % of OBW Power 99.00 %

x dB Bandwidth 19.60 MHz x dB -26.00 dB

STATUS.

OBW NVNT a 5600MHz Ant1
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. Keysight Spectrum Analyzer - Occupied BW =[]
RE SENSE:PULSE I [12:12:26 PM Apr15, 2025

Center Freq 5.700000000 GHz Center Freq: 6§.700000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100

#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Mkr1 6.701254 GHZ

Ref Offset 2.87 dB
Ref 22.87 dBm

5.700000000 GHz

Center 5.7 GHz Span 30 MHz CF Ste
#Res BW 200 kHz #/BW 620 kHz Sweep 1.333 ms| 3.000000 Msz

Occupied Bandwidth Total Power 15.4 dBm
16.404 MHz

Transmit Freq Error -15.373 kHz % of OBW Power 99.00 %

x dB Bandwidth 19.81 MHz x dB -26.00 dB

STATUS.

OBW NVNT a 5700MHz Ant1

. Keysight Spectrum Analyzer - Occupied BW =[]
SENSE:PULSE I [12:05:06 PM Apr15, 2025

Center Freq 5.500000000 GHz Center Freq: 6§.500000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr1 5.502466 GHZ

Frequency

Ref Offset 2.69 dB
Ref 22.69 dBm

5.500000000 GHz

Center 5.5 GHz Span 30 MHz CF Ste
#Res BW 200 kHz #/BW 620 kHz Sweep 1.333 ms| 3.000000 Msz
Man

Occupied Bandwidth Total Power 16.3 dBm
16.450 MHz

Transmit Freq Error 24.447 kHz % of OBW Power 99.00 %

x dB Bandwidth 19.51 MHz x dB -26.00 dB

STATUS.

OBW NVNT a 5500MHz Ant2
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. Keysight Spectrum Analyzer - Occupied BW =[]
RE SENSE:PULSE I [12:09:41 PM Apr15, 2025

Center Freq 5.600000000 GHz Center Freq: §.600000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100

#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Mkr1 6.598728 GHz

Ref Offset 3.19 dB
Ref 23.19 dBm

5.600000000 GHz

Center 5.6 GHz Span 30 MHz CF Ste
#Res BW 200 kHz #/BW 620 kHz Sweep 1.333 ms| 3.000000 Msz

Occupied Bandwidth Total Power 17.2 dBm
16.468 MHz

Transmit Freq Error -69.411 kHz % of OBW Power 99.00 %

x dB Bandwidth 19.89 MHz x dB -26.00 dB

STATUS.

OBW NVNT a 5600MHz Ant2

. Keysight Spectrum Analyzer - Occupied BW =[]
SENSE:PULSE I [12:14:04 PM Apr15, 2025

Center Freq 5.700000000 GHz Center Freq: 6§.700000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr1 5.698764 GHz

Frequency

Ref Offset 2.91 dB
Ref 22.91 dBm

5.700000000 GHz

Center 5.7 GHz Span 30 MHz CF Ste
#Res BW 200 kHz #/BW 620 kHz Sweep 1.333 ms| 3.000000 Msz
Man

Occupied Bandwidth Total Power 16.1 dBm
16.495 MHz

Transmit Freq Error -61.654 kHz % of OBW Power 99.00 %

x dB Bandwidth 19.85 MHz x dB -26.00 dB

STATUS.

OBW NVNT a 5700MHz Ant2
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. Keysight Spectrum Analyzer - Occupied BW =[]
RE SENSE:PULSE [12:18:07 PM Apr15, 2025

Frequency

Center Freq 5.500000000 GHz Center Freq: 6§.500000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100

#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 2.67 dB
Ref 22.67 dBm

5.500000000 GHz

Center 5.5 GHz Span 30 MHz CF Ste
#Res BW 200 kHz #/BW 620 kHz Sweep 1.333 ms| 3.000000 Msz

Occupied Bandwidth Total Power 14.9 dBm
17.542 MHz

Transmit Freq Error -1.050 kHz % of OBW Power 99.00 %

x dB Bandwidth 19.98 MHz x dB -26.00 dB

STATUS.

OBW NVNT n20 5500MHz Ant1

. Keysight Spectrum Analyzer - Occupied BW =[]
SENSE:PULSE I [12:27:32 PM Apr15, 2025

Center Freq 5.600000000 GHz Center Freq: §.600000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr1 65.601284 GHZ

Frequency

Ref Offset 3.22 dB
Ref 23.22 dBm

5.600000000 GHz

Center 5.6 GHz Span 30 MHz CF Ste
#Res BW 200 kHz #/BW 620 kHz Sweep 1.333 ms| 3.000000 Msz
Man

Occupied Bandwidth Total Power 15.7 dBm
17.561 MHz

Transmit Freq Error -17.128 kHz % of OBW Power 99.00 %

x dB Bandwidth 20.10 MHz x dB -26.00 dB

STATUS.

OBW NVNT n20 5600MHz Ant1
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Report No: SSP25020136-4E FCC ID: 2A4K9-T2PLUS

. Keysight Spectrum Analyzer - Occupied BW =[]
RE SENSE:PULSE [12:35:27 PM Apr 15, 2025

Frequency

Center Freq 5.700000000 GHz Center Freq: 6§.700000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100

#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 2.87 dB
Ref 22.87 dBm

5.700000000 GHz

Center 5.7 GHz Span 30 MHz CF Ste
#Res BW 200 kHz #/BW 620 kHz Sweep 1.333 ms| 3.000000 Msz

Occupied Bandwidth Total Power 14.7 dBm
17.540 MHz

Transmit Freq Error -14.206 kHz % of OBW Power 99.00 %

x dB Bandwidth 20.04 MHz x dB -26.00 dB

STATUS.

OBW NVNT n20 5700MHz Ant1

. Keysight Spectrum Analyzer - Occupied BW =[]
SENSE:PULSE I [12:22:00 PM Apr15, 2025

Center Freq 5.500000000 GHz Center Freq: 6§.500000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr1 6.501248 GHz

Frequency

Ref Offset 2.69 dB
Ref 22.69 dBm

5.500000000 GHz

Center 5.5 GHz Span 30 MHz CF Ste
#Res BW 200 kHz #/BW 620 kHz Sweep 1.333 ms| 3.000000 Msz
Man

Occupied Bandwidth Total Power 15.4 dBm
17.539 MHz

Transmit Freq Error 51.349 kHz % of OBW Power 99.00 %

x dB Bandwidth 19.85 MHz x dB -26.00 dB

STATUS.

OBW NVNT n20 5500MHz Ant2
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Report No: SSP25020136-4E

FCC ID: 2A4K9-T2PLUS

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.600000000 GHz

#IFGain:Low

-

[12:30:39 PM Apr 15, 2025
Radio Std: Nene

SENSE:PULSE] [

Center Freq: §.600000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 3.19 dB
Ref 23.19 dBm

Center 5.6 GHz
#Res BW 200 kHz

Occupied Bandwidth

Mkr1 6.601221 GHZ
1.2081 dBm

Center Freq
5.600000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

#VBW 620 kHz 3.000000 MHz

Total Power 16.2 dBm

17.583 MHz

Transmit Freq Error
x dB Bandwidth

-37.070 kHz
19.98 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

OBW NVNT n20 5600MHz Ant2

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.700000000 GHz

#IFGain:Low

. Trig: Free Run

[12:38:40 PM Apr15, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6§.700000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.91 dB
Ref 22.91 dBm

Center 5.7 GHz
#Res BW 200 kHz

Occupied Bandwidth
17.592 MHz
-49.275 kHz
20.20 MHz

Transmit Freq Error
x dB Bandwidth

Mkr1 5.697534 GHz

Center Freq
5.700000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

3.000000 MHz
Man

#VBW 620 kHz

Total Power 15.0 dBm

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

OBW NVNT n20 5700MHz Ant2
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Report No: SSP25020136-4E FCC ID: 2A4K9-T2PLUS

. Keysight Spectrum Analyzer - Occupied BW =[]
RE SENSE:PULSE I [12:45:04 PM Apr15, 2025

Center Freq 5.510000000 GHz Center Freq: 6§.510000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100

#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Mkr1 6.513156 GHZ

Ref Offset2.7 dB
Ref 22.70 dBm

5.510000000 GHz

Center 5.51 GHz Span 60 MHz CF Ste
#Res BW 430 kHz #/BW 1.2 MHz Sweep 1.333 ms| 6.000000 Msz

Occupied Bandwidth Total Power 15.6 dBm
36.124 MHz

Transmit Freq Error 12.266 kHz % of OBW Power 99.00 %

x dB Bandwidth 39.57 MHz x dB -26.00 dB

STATUS.

OBW NVNT n40 5510MHz Ant1

. Keysight Spectrum Analyzer - Occupied BW =[]
SENSE:PULSE I [12:52:48 PM Apr15, 2025

Center Freq 5.590000000 GHz Center Freq: 5§.590000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr1 6.588074 GHZ

Frequency

Ref Offset 3.2 dB
Ref 23.20 dBm

5.590000000 GHz

Center 5.59 GHz Span 60 MHz CF Ste
#Res BW 430 kHz #/BW 1.2 MHz Sweep 1.333 ms| 6.000000 Msz
Man

Occupied Bandwidth Total Power 16.4 dBm
36.089 MHz

Transmit Freq Error -17.415 kHz % of OBW Power 99.00 %

x dB Bandwidth 39.64 MHz x dB -26.00 dB

STATUS.

OBW NVNT n40 5590MHz Antl
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Report No: SSP25020136-4E FCC ID: 2A4K9-T2PLUS

. Keysight Spectrum Analyzer - Occupied BW =[]
RE SENSE:PULSE I [02:48:35 PM Apr15, 2025

Center Freq 5.670000000 GHz Center Freq: 5§.670000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100

#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Mkr1 5.668134 GHz

Ref Offset 2.94 dB
Ref 22.94 dBm

5.670000000 GHz

Center 5.67 GHz Span 60 MHz CF Ste
#Res BW 430 kHz #/BW 1.2 MHz Sweep 1.333 ms| 6.000000 Msz

Occupied Bandwidth Total Power 15.4 dBm
36.112 MHz

Transmit Freq Error -16.435 kHz % of OBW Power 99.00 %

x dB Bandwidth 39.62 MHz x dB -26.00 dB

STATUS.

OBW NVNT n40 5670MHz Ant1

. Keysight Spectrum Analyzer - Occupied BW =[]
SENSE:PULSE I [12:48:24 PM Apr15, 2025

Center Freq 5.510000000 GHz Center Freq: 6§.510000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr1 6.513264 GHZ

Frequency

Ref Offset2.72 dB
Ref 22.72 dBm

5.510000000 GHz

Center 5.51 GHz Span 60 MHz CF Ste
#Res BW 430 kHz #/BW 1.2 MHz Sweep 1.333 ms| 6.000000 Msz
Man

Occupied Bandwidth Total Power 15.2 dBm
35.864 MHz

Transmit Freq Error 131.14 kHz % of OBW Power 99.00 %

x dB Bandwidth 40.20 MHz x dB -26.00 dB

STATUS.

OBW NVNT n40 5510MHz Ant2
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Report No: SSP25020136-4E

FCC ID: 2A4K9-T2PLUS

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.590000000 GHz

#IFGain:Low

. Trig: Free Run

[12:56:07 PM Apr15, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 5§.590000000 GHz
Avg|Hold: 100/100

Frequency

Radio Device: BTS

#Atten: 30 dB

Ref Offset 3.17 dB
Ref 23.17 dBm

Center 5.59 GHz
#Res BW 430 kHz

Occupied Bandwidth

Mkr1 5.583538 GHz

5.590000000 GHz

Span 60 MHz

Sweep 1.333 ms| CF Step

#VBW 1.2 MHz 6.000000 MHz

Total Power 16.3 dBm

36.009 MHz

Transmit Freq Error
x dB Bandwidth

-159.00 kHz
40.24 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

OBW NVNT n40 5590MHz Ant2

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.670000000 GHz

#IFGain:Low

. Trig: Free Run

[02:52:44 PM Apr15, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 5§.670000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.97 dB
Ref 22.97 dBm

Center 5.67 GHz
#Res BW 430 kHz

Occupied Bandwidth
35.834 MHz

-157.01 kHz
39.83 MHz

Transmit Freq Error
x dB Bandwidth

Mkr1 5.667528 GHz

5.670000000 GHz

Span 60 MHz

Sweep 1.333 ms| CF Step

6.000000 MHz
Man

#VBW 1.2 MHz

Total Power 15.7 dBm

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

OBW NVNT n40 5670MHz Ant2
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Report No: SSP25020136-4E FCC ID: 2A4K9-T2PLUS

. Keysight Spectrum Analyzer - Occupied BW =[]
RE SENSE:PULSE I [12:20:15 PM Apr15, 2025

Center Freq 5.500000000 GHz Center Freq: 6§.500000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100

#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Mkr1 6.501248 GHz

Ref Offset 2.67 dB
Ref 22.67 dBm

5.500000000 GHz

Center 5.5 GHz Span 30 MHz CF Ste
#Res BW 200 kHz #/BW 620 kHz Sweep 1.333 ms| 3.000000 Msz

Occupied Bandwidth Total Power 14.9 dBm
17.517 MHz

Transmit Freq Error -210 Hz % of OBW Power 99.00 %

x dB Bandwidth 19.89 MHz x dB -26.00 dB

STATUS.

OBW NVNT ac20 5500MHz Ant1

. Keysight Spectrum Analyzer - Occupied BW =[]
SENSE:PULSE I [12:29:00 PM Apr15, 2025

Center Freq 5.600000000 GHz Center Freq: §.600000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr1 5.601206 GHZ

Frequency

Ref Offset 3.22 dB
Ref 23.22 dBm

5.600000000 GHz

Center 5.6 GHz Span 30 MHz CF Ste
#Res BW 200 kHz #/BW 620 kHz Sweep 1.333 ms| 3.000000 Msz
Man

Occupied Bandwidth Total Power 15.8 dBm
17.545 MHz

Transmit Freq Error -18.646 kHz % of OBW Power 99.00 %

x dB Bandwidth 20.00 MHz x dB -26.00 dB

STATUS.

OBW NVNT ac20 5600MHz Antl
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Report No: SSP25020136-4E

. Keysight Spectrum Analyzer - Occupied BW

FCC ID: 2A4K9-T2PLUS

RF

Center Freq 5.700000000 GHz

-

#IFGain:Low

[ [ntl

Frequency

SENSE:PULSE] [
Center Freq: 6§.700000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

[12:37:04 PM Apr15, 2025
Radio Std: Nene

Radio Device: BTS

Ref Offset 2.87 dB
Ref 22.87 dBm

Center 5.7 GHz
#Res BW 200 kHz

Occupied Bandwidth

5.698761 GHz
-0.57862 dBm

Center Freq
5.700000000 GHz

Span 30 MHz
Sweep 1.333 ms|

14.6 dBm

#VBW 620 kHz 3.001?0';08;?4':

Total Power

17.566 MHz

Transmit Freq Error
x dB Bandwidth

-13.348 kHz
20.09 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

STATUS.

OBW NVNT ac20 5700MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

Center Freq 5.500000000 GHz

. Trig: Free Run

#IFGain:Low

[ [ntl

Frequency

SENSE:PULSE] [
Center Freq: 6§.500000000 GHz
Avg|Hold: 100/100

[12:23:59 PM Apr15, 2025
Radio Std: Nene

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.69 dB
Ref 22.69 dBm

Center 5.5 GHz
#Res BW 200 kHz

Occupied Bandwidth
17.532 MHz

52.911 kHz
19.88 MHz

Transmit Freq Error
x dB Bandwidth

Mkr1 6.501254 GHZ

5.500000000 GHz

Span 30 MHz

#/BW 620 kHz Sweep 1.333 ms|

CF Step
3.000000 MHz

Man
Total Power

15.3 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

STATUS.

OBW

NVNT ac20 5500MHz Ant2
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Report No: SSP25020136-4E FCC ID: 2A4K9-T2PLUS

. Keysight Spectrum Analyzer - Occupied BW =[]
RE SENSE:PULSE I [12:32:11 PM Apr15, 2025

Center Freq 5.600000000 GHz Center Freq: §.600000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100

#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Mkr1 5.60126 GHz

Ref Offset 3.19 dB
Ref 23.19 dBm

5.600000000 GHz

Center 5.6 GHz Span 30 MHz CF Ste
#Res BW 200 kHz #/BW 620 kHz Sweep 1.333 ms| 3.000000 Msz

Occupied Bandwidth Total Power 16.1 dBm
17.573 MHz

Transmit Freq Error -28.392 kHz % of OBW Power 99.00 %

x dB Bandwidth 20.02 MHz x dB -26.00 dB

STATUS.

OBW NVNT ac20 5600MHz Ant2

. Keysight Spectrum Analyzer - Occupied BW =[]
SENSE:PULSE I [12:40:25 PM Apr 15, 2025

Center Freq 5.700000000 GHz Center Freq: 6§.700000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Ref Offset 2.91 dB
Ref 22.91 dBm

5.700000000 GHz

Center 5.7 GHz Span 30 MHz CF Ste
#Res BW 200 kHz #/BW 620 kHz Sweep 1.333 ms| 3.000000 Msz
Man

Occupied Bandwidth Total Power 15.0 dBm
17.608 MHz

Transmit Freq Error -35.166 kHz % of OBW Power 99.00 %

x dB Bandwidth 19.98 MHz x dB -26.00 dB

STATUS.

OBW NVNT ac20 5700MHz Ant2
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Report No: SSP25020136-4E

FCC ID: 2A4K9-T2PLUS

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.510000000 GHz

#IFGain:Low

-

[12:46:44 PM Apr15, 2025
Radio Std: Nene

SENSE:PULSE] [

Center Freq: 6§.510000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset2.7 dB
Ref 22.70 dBm

Center 5.51 GHz
#Res BW 430 kHz

Occupied Bandwidth

Mkr1 6.508122 GHZ
1.3521 dBm

Center Freq
5.510000000 GHz

Span 60 MHz

Sweep 1.333 ms| CF Step

#VBW 1.2 MHz 6.000000 MHz

Total Power 15.5 dBm

36.072 MHz

Transmit Freq Error
x dB Bandwidth

12.113 kHz
39.50 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

OBW NVNT ac40 5510MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.590000000 GHz

#IFGain:Low

. Trig: Free Run

[12:54:36 PM Apr15, 2025
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 5§.590000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 3.2 dB
Ref 23.20 dBm

Center 5.59 GHz
#Res BW 430 kHz

Occupied Bandwidth
36.024 MHz

-31.147 kHz
39.74 MHz

Transmit Freq Error
x dB Bandwidth

Mkr1 5.588194 GHZ

5.590000000 GHz

Span 60 MHz

Sweep 1.333 ms| CF Step

6.000000 MHz
Man

#VBW 1.2 MHz

Total Power 16.4 dBm

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

OBW NVNT ac40 5590MHz Antl
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Report No: SSP25020136-4E FCC ID: 2A4K9-T2PLUS

. Keysight Spectrum Analyzer - Occupied BW =[]
RE SENSE:PULSE I [02:50:54 PM Apr 15, 2025

Center Freq 5.670000000 GHz Center Freq: 5§.670000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100

#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Mkr1 5.66697 GHz

Ref Offset 2.94 dB
Ref 22.94 dBm

5.670000000 GHz

Center 5.67 GHz Span 60 MHz CF Ste
#Res BW 430 kHz #/BW 1.2 MHz Sweep 1.333 ms| 6.000000 Msz

Occupied Bandwidth Total Power 15.3 dBm
36.061 MHz

Transmit Freq Error -23.129 kHz % of OBW Power 99.00 %

x dB Bandwidth 39.89 MHz x dB -26.00 dB

STATUS.

OBW NVNT ac40 5670MHz Antl

. Keysight Spectrum Analyzer - Occupied BW =[]
SENSE:PULSE I [12:50:08 PM Apr15, 2025

Center Freq 5.510000000 GHz Center Freq: 6§.510000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Ref Offset2.72 dB
Ref 22.72 dBm

5.510000000 GHz

Center 5.51 GHz Span 60 MHz CF Ste
#Res BW 430 kHz #/BW 1.2 MHz Sweep 1.333 ms| 6.000000 Msz
Man

Occupied Bandwidth Total Power 15.2 dBm
35.837 MHz

Transmit Freq Error 158.18 kHz % of OBW Power 99.00 %

x dB Bandwidth 39.94 MHz x dB -26.00 dB

STATUS.

OBW NVNT ac40 5510MHz Ant2
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Report No: SSP25020136-4E

FCC ID: 2A4K9-T2PLUS

. Keysight Spectrum Analyzer - Occupied BW

RF

Center Freq 5.590000000 GHz

#IFGain:Low

-

Center Freq: 5§.590000000 GHz
Trig: Free Run
#Atten: 30 dB

[12:57:43 PM Apr15, 2025
Radio Std: Nene

SENSE:PULSE

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 3.17 dB
Ref 23.17 dBm

Center 5.59 GHz
#Res BW 430 kHz

Occupied Bandwidth

Mkr1 5.587408 GHz

Span 60 MHz
#/BW 1.2 MHz Sweep 1.333 ms|

Total Power 16.4 dBm

35.991 MHz

Transmit Freq Error
x dB Bandwidth

-132.65 kHz
40.13 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

[ [ntl

Frequency

5.590000000 GHz

CF Step
6.000000 MHz

OBW NVNT ac40 5590MHz Ant2

. Keysight Spectrum Analyzer - Occupied BW

Center Freq 5.670000000 GHz

#IFGain:Low

. Trig: Free Run

SENSE:PULSE | [02:54:22 PM Apr15, 2025

Center Freq: 5§.670000000 GHz Radio Std: None
Avg|Hold: 100/100

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.97 dB
Ref 22.97 dBm

Center 5.67 GHz
#Res BW 430 kHz

Occupied Bandwidth
35.826 MHz

-139.41 kHz
40.03 MHz

Transmit Freq Error
x dB Bandwidth

Mkr1 5.66697 GHz

Span 60 MHz

#/BW 1.2 MHz Sweep 1.333 ms|

Total Power 15.7 dBm

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

[ [ntl

Frequency

5.670000000 GHz

CF Step
6.000000 MHz
Man

OBW NVNT ac40 5670MHz Ant2
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Report No: SSP25020136-4E FCC ID: 2A4K9-T2PLUS

. Keysight Spectrum Analyzer - Occupied BW =[]
RE SENSE:PULSE I [02:58:52 PM Apr 15, 2025

Center Freq 5.530000000 GHz Center Freq: 6.530000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100

#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Mkr1 6.536672 GHZ

Ref Offset 2.78 dB
Ref 22.78 dBm

5.530000000 GHz

Center 5.53 GHz Span 120 MHz CF Ste
#Res BW 820 kHz #/BW 2.4 MHz Sweep 1.333 ms| 12.000000 Msz

Occupied Bandwidth Total Power 17.3 dBm
75.282 MHz

Transmit Freq Error 45.079 kHz % of OBW Power 99.00 %

x dB Bandwidth 79.86 MHz x dB -26.00 dB

STATUS.

OBW NVNT ac80 5530MHz Antl

. Keysight Spectrum Analyzer - Occupied BW =[]
SENSE:PULSE I [03:04:38 PM Apr15, 2025

Center Freq 5.610000000 GHz Center Freq: 5.610000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr1 65.615736 GHZ

Frequency

Ref Offset 3.22 dB
Ref 23.22 dBm

5.610000000 GHz

Center 5.61 GHz Span 120 MHz CF Ste
#Res BW 820 kHz #/BW 2.4 MHz Sweep 1.333 ms| 12.000000 Msz
Man

Occupied Bandwidth Total Power 17.6 dBm
75.339 MHz

Transmit Freq Error -34.610 kHz % of OBW Power 99.00 %

x dB Bandwidth 79.51 MHz x dB -26.00 dB

STATUS.

OBW NVNT ac80 5610MHz Antl
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Report No: SSP25020136-4E FCC ID: 2A4K9-T2PLUS

. Keysight Spectrum Analyzer - Occupied BW =[]
RE SENSE:PULSE I [03:00:37 PM Apr15, 2025

Center Freq 5.530000000 GHz Center Freq: 6.530000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100

#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Mkr1 5.543368 GHz

Ref Offset 2.79 dB
Ref 22.79 dBm

5.530000000 GHz

Center 5.53 GHz Span 120 MHz CF Ste
#Res BW 820 kHz #/BW 2.4 MHz Sweep 1.333 ms| 12.000000 Msz

Occupied Bandwidth Total Power 17.2 dBm
74.969 MHz

Transmit Freq Error 349.29 kHz % of OBW Power 99.00 %

x dB Bandwidth 80.65 MHz x dB -26.00 dB

STATUS.

OBW NVNT ac80 5530MHz Ant2

. Keysight Spectrum Analyzer - Occupied BW =[]
SENSE:PULSE I [03:06:24 PM Apr15, 2025

Center Freq 5.610000000 GHz Center Freq: 5.610000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr1 5.643252 GHZ

Frequency

Ref Offset 3.19 dB
Ref 23.19 dBm

5.610000000 GHz

Center 5.61 GHz Span 120 MHz CF Ste
#Res BW 820 kHz #/BW 2.4 MHz Sweep 1.333 ms| 12.000000 Msz
Man

Occupied Bandwidth Total Power 17.8 dBm
75.854 MHz

Transmit Freq Error 21.807 kHz % of OBW Power 99.00 %

x dB Bandwidth 81.51 MHz x dB -26.00 dB

STATUS.

OBW NVNT ac80 5610MHz Ant2
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